
Stückliste

Schraubensatz

A B

CD

 a+b+c

 d+e+f  2x

 g+h  9x

1x Schutzblech   (A)
1x Halter hinten   (B)
1x Halter vorn   (C)
2x Verschraubung   (D)

1x Schraube M8 x 70   (a)
1x Federring M8   (b)
1x Scheibe M8   ( c)
2x Scheibe M10   (d)
2x Federring M10   (e)
2x Mutter M10   (f)
9x Senkscheibe M8 Alu   (g)
9x Senkschraube M8 x 25   (h)

Schrauben Anzugsmomente siehe letzte Seite! 
Torque information see last page!



1

Nur lösen!
 Loosen only!

2

B



3

B

4

B

 a+b+c

Original Schraube
Original screw



5

C

6

D

C C

 d+e+f d+e+f

 = =



7

A

 g+h  9x


